819982€-SLL0 ¥ 3} 22€88CE-GLLO ‘MBI
66E£€82E-GLL0 ‘¥ F GG2L82E L9G682E-SLLO ‘HME
G00LES: ¥ i SS9 MUY UWTH ( ‘TAHEY

600¢-T0508/600rCS
woo 1yleyonA-mmm

(ko 7 Fr LB & TE (.

S I ERST

YUCHAI

YCQ8-8 Wizl

% b 7F Pl W

PARE PARTS BOOK FORYC 08-8
HYDRAULIC EXCAVATOR

Jom K% E T AR A
co

H
GUANGXI YUCHAI HEAVY INDUSTRY CO.,LTD.



WiBfERERNZE, AROLDBHMERLFZI EHXDEIE!

AP REMBARBTE, BEEARINAEEEIRIEVNOHTT, FEAEARTRENEMS. &, HEMAFE
AGIFMEHSEHM, SNTENIHXEHERW. AEBERIIENHF—FRIATRNER,

FHFRARER:
MREAEAESAENERYS. BHIAREFQXARAH2RNLEEMEXPNEFLE, MEE
ZEAALEKRARNFARIBEEZLSF!

ERFBAERRELNRN, FEtE” R, URUTRIEREFNT R TS, AU SGETRERN SR, X
TEHNEHEEN™m, RINAERER, FEMEBH.

. AEMERFYC08-8(80501) HLE!



B3 1 CINDEX 1)

01.1.1

0211
03.1.1

04.11
04.2.1

0431
0441

05.1.1
05.2.1

05.3.1
05.4.1

055.1
65.1.1

75.1.1
95.1.1

06.1.1
06.2.1

06.3.1
06.4.1

06.5.1
06.6.1

06.7.1
07.1.1

10.1.1
11.11

1211

JES A% A G FH8050 1KLL

Bl P& (&HT80501H14)
1R E GEHIB0501HLAD
TAEEET (G 8050141
TAEHE2 (FEHI80501 L)
TAEREES (GEH8050 1KLL
TAEREE 4 (&H80501414Y)

-G IR R 481 (& FH8050 1 /L)
PG T F 402 (3 FH80501414Y)
TG AT VU 2R 453 (3 FH8050 101 7H)
G4 W F 4i4 (& FH80501414Y)
R AR (18 FH 8050 1HLAY)

i e 2 U &R 4 (G FHHB05014128Y)
JEA A R RS (1& 80501 414Y)
TAERE M R 4t (& HI80501412Y)
ERHHLK (G FHB050 LHLAY)
HLbiEEI\ GE H180501417H)

Bt 0 (G 118050 1 AL7RY)
iR (& FH 8050 LKL AY)

B A T BRI 45 A G 8050 1L 2Y)
FENPERZ (1 FH 8050 1HLAY)

17 EHE T H ) (GE HI180501417Y)

B R4 % G 8050 1 4L ERY)

JEBE S i (I FH8050 1411 284)

ALK (& 80501 417Y)

174G (& HI80501HLAY)

CHASSIS ASSEMBLY (APPLY TO 80501 TY PE)

SLEWING PLATFORM (APPLY TO 80501 TYPE)

DOZER UNIT (APPLY TO 80501 TY PE)

WORKING EQUIPMENT 1 (APPLY TO 80501 TY PE)

WORKING EQUIPMENT 2 (APPLY TO 80501 TY PE)

WORKING EQUIPMENT 3 (APPLY TO 80501 TY PE)

WORKING EQUIPMENT 4 (APPLY TO 80501 TY PE)

HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 80501 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 80501 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 3(APPLY TO 80501 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 4(APPLY TO 80501 TYPE )

OIL TANK(APPLY TO 80501 TYPE)

HYDRAULIC SYSTEM FOR ATTACHMENT CIRCUIT (APPLY TO 80501 TY PE)
HYDRAULIC SYSTEM FOR CHASSIS (APPLY TO 80501 TYPE)

HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 80501 TY PE)
CONTROL FRAMEWORK (APPLY TO 80501 TY PE)

MECHANICAL CONTROL FRAMEWORK (APPLY TO 80501 TY PE)

ADJUNCT CONTROL (APPLY TO 80501 TYPE)
DEFLEXION CONTROL (APPLY TO 80501 TY PE)

LOCKED ADJUST THE WIDTH OPERATION & THROTTLE CONTROL (APPLY TO 80501 TYPE)

OPERATION CONTROL (APPLY TO 80501 TY PE)

TRAVELING CONTROL (APPLY TO 80501 TYPE)
GUARDS AGAINST TURNS THE FRAME ASSEMBLY (APPLY TO 80501 TY PE)

SEAT FRAME ASSEMBLY (APPLY TO 80501 TY PE)
SLEWING SUPPORT (APPLY TO 80501 TY PE)

DYNAMICAL SYSTEM (APPLY TO 80501 TY PE)

© ~N w

11

13
15

17
21

23
25

27
29

31
35

37
39

41
43

45
47

49
51

53
55

57




H 2 (INDEX 2)

12.2.1

1231
12.4.1

1251
12.6.1

12.7.1
12.8.1
129.1
13.1.1

13.2.1
13.3.1

13.4.1
13.5.1

AHRY GEHI80501 HLAD
S AR (& 80501 4/17Y)
MR RSE GEF80501HL7Y)
HA RS GEHI80501 414

PR ARSE GEHI80501HLELD
G RS GER80501HLED)
Sk CGGE 805014174
RENPLEA (& 80501418
LS 2 (3% FH8050 1 L7H)
FRYAE AR K (5 F 8050 1HLEY)
PR LA R (GG FH 8050 14L4Y)
75 e A R s G HI805014124Y)
MRS %R (GER8050LHLE )

COOLING SYSTEM (APPLY TO 80501 TYPE)

AIRINLET SYSTEM(APPLY TO 80501 TY PE)

TROTTLE CONTROL SYSTEM (APPLY TO 80501 TYPE)
EXHAUST SYSTEM (APPLY TO 80501 TYPE)

FUEL SUPPLY SYSTEM (APPLY TO 80501 TY PE)
POWER OUTPUT SYSTEM (APPLY TO 80501 TYPE)
SUPPORT (APPLY TO 80501 TYPE)

ENGINE SPARE PART (APPLY TO 80501 TYPE)
ELECTRICAL ASSEMBLY (APPLY TO 80501 TY PE)

ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 80501 TY PE)
ELECTRICAL ASSEMBLY OF OIL BOX(APPLY TO 80501 TY PE)

ELECTRICAL ASSEMBLY OF BATTERY (APPLY TO 80501 TY PE)
ELECTRICAL SYSTEM WIRING DIAGRAM(APLLY TO 80501 TY PE)

59

61
63
65
67

69
71

73
75

77
79

81
83




0111 JEALRK(GEH 80501 ) CHASSIS ASSEMBLY (APPLY TO 80501 TYPE)

P & 5 k4 i S
No. Quantity Code Description Remark
1 34 M10x25 GB/T70.1 WS A R AR S E £T Bolt 12.9- iK%
2 1 805-0100001 IXFh % Driving wheel Zn.D
3 1 805-0101000 IR Chassis assembly FFE 7521 ~23 (include No. 21~23)
4 1 805-0100050 Ok S i Traveling Motor's Cover Plate
5 14 M10x20 GB/T5783 AN LK Bolt 8.8-Zn.D
6 14 10 GB/T93 R S Spring washer Zn.D
7 2 805-2101000 MR H 8 Ay Rubber pedrail FRld, TE 180
8 8 M12x25 GB/T5783 AN Sk IERE Bolt 10.9-15 7w %
9 8 12 GB/T 93 e Spring washer Zn.D
10 4 801-0103000A L MK Idler assembly
11 2 805-0100040 By Pin shaff
12 2 801-0400001 PN Grease-cup cap
13 2 90° M10x1 JB/T7940.1 123 30 s T T AR Grease cup Zn.D
14 2 805-0100004 REE Clip
15 2 805-0100002 ] 75 4% Side cover plate
16 2 805-0100003 R AT screw
17 6 M16 GB/T6170 RS IR BE Nut 8-Zn.D
18 2 805-0102100 IS EE29=Y51 Track idler assembly
19 1 818B-0100003 MR Chassis Cover Plate
20 4 10 GB/T97.1 S Washer Zn.D
21 1 805-0111300 VeI Right crawler frame
22 1 805-0101200 JiS Base frame
23 1 805-0111100 e s B AR Left crawler frame
24 2 805-0100030 FIFT Pole
25 2 805-0102130 S n) g 5 4 A Sedled ring assembly




%) CHASSIS ASSEMBLY(APPLY TO 80501 TYPE)

JIC #3558 GE FH8 0501411

01.1.1




0211 [Fl#- 74 GER 180501412 ) SLEWING PLATFORM (APPLY TO 80501 TYPE)

A=) &= £ 5 % i &% T

No. Quantity Code Description Remark
1 1 805-0201000 AEES Steering Head
2 2 805-0200002 JEL A Washer
3 1 805-0203100 NG IR CE Shaft assembly
4 1 805-0203300 B 2 A Shaft assembly
5 1 805-0203200 TR L T R S 2 A Shaft assembly
6 4 M8x25 GB/T5783 A Sk Blot 8.8- 157 %
7 2 8 GB/T93 iR Spring Washer ‘L%
8 1 805-0203400 e ) A2 A Shaft assembly
9 4 M10x20 GB/T5783 INF S B Blot 8.8-Zn.D
10 4 10 GB/T93 SR Spring Washer Zn.D
11 1 M24 GB/T6181 N A R Channel Nut 8-Zn.D
12 2 5x40 GB/T91 TF 4y Cotter Pin Zn.D
13 2 801-0200002 RS Bush
14 5 M8x25 GB/T5789 ANFE L IR Blot 8.8- 1L ¥
15 5 8 GB/T93 i SRR Spring Washer Zn.D
16 5 8GB/T97.1 SE3 Washer Zn.D
17 1 805-0203500 A gt Right curb girder
18 3 M10x25 GB/T5789 AN L I Blot 8.8k
19 2 839-0200013 R} Block
20 1 805-0203600 TREE T J5 i 20 A Shaft assembly
21 1 M10x1 JB/T7940.1 T30 A v AR Grease Cup Zn.D
22 1 801-0400001 THIAF 25 Grease Cup Cap
23 1 805-0202000A s Platform
24 4 M12x50 GB/T5782 VAV DNy Blot 8.8- 1A%
25 4 12 GB/T93 N B Spring Washer Zn.D
26 4 12 GB/T97.1 SP3 Washer 141HV k7w %
27 1 805-0200001A YAl Counterweight
28 1 805-0203700A e g Left curb girder




%654 (3d I T8050141% ) SLEWING PLATFORM (APPLY TO 80501 TYPE)

02.1.1




0211

Al 74 (iR 180501417 ) SLEWING PLATFORM (APPLY TO 80501 TYPE)

ey | B = (V= % i %k
No. Quantity Code Description Remark
29 2 10 GB/T97.1 S Washer Zn.D
30 1 810S-0200001 1EFR Stopping board
31 1 805-0200003A AR

Board




%654 (3d I T8050141% ) SLEWING PLATFORM (APPLY TO 80501 TYPE)

02.1.1




0311 #EL3E GEH8050141%) DOZER UNIT (APPLY TO 80501 TY PE)

e | #t = £ 5 % il % W
No. Quantity Code Description Remark
1 1 805-0301300 VeI Plate
2 1 805-0301100 14" Dozer blade
3 1 805-0301200 Je AR Plate
4 2 805-0300030 B AIETT Shaft pin Il
5 2 805-0300001 B 4h Pin shaft
6 6 5 50 GB/T91 TIF 4 Cotter pin Zn.D
7 8 805-0400002 WAL Washer
8 4 805-0300020 GEECEARAE Shaft pin
9 2 90 M10x1 JB/T7940. 1 23k 30 R v AL Grease cup Zn.D
10 2 801-0400001 A 55 Grease cup cap




03.1.1 #E+%% (& H805014L%! ) DOZER UNIT (APPLY TO 80501 TYPE)




04.1.1 TAEEEL (IEH80501HLH ) WORKING EQUIPMENT 1 (APPLY TO 80501 TYPE)

5 H &= 5 4 R -

No. Quantity Code Description Remark
1 1 805-0401100 TEAR Boom body
2 2 805-0401001 At Steel bush
3 1 M10x1 JB/T7940.2 P23k R S AR Grease cup Zn.D
4 1 801-0400001 iEIN Grease cup cap
5 3 805-0400002 EE e Washer
6 3 805-0400003 P Washer
7 6 T0804-01001 Ry Washer
8 3 5x50 GB/T91 TF 4 Cotter Pin Zn.D
9 1 805-0407000A T Shaft Pin

10 2 805-0405000A Yl Shaft Pin




04.1.1 TAEEEHEL (3&EHS0501HLA ) WORKING EQUIPMENT 1 (APPLY TO 80501 TYPE)




0421 TAERE2 (IEH80501HL ) WORKING EQUIPMENT 2 (APPLY TO 80501 TYPE)

FE | MR R 5 %4 W &
No. Quantity Code Description Remark
1 2 805-0408000A 4k Shaft Pin
2 6 5x50 GB/T91 FF 54 Cotter Pin Zn.D
3 14 T0804-01001 (R Washer
4 6 805-0400003 AR Washer
5 6 805-0400002 ik S0 Washer
6 1 805-0402000 LA Arm JETF W.04.4.1
7 3 805-0409000A ity Shaft Pin
8 1 805-0411000A %l Shaft Pin
9 4 M10x1 JB/T7940.1 B3 2 AR Grease cup Zn.D
10 4 801-0400001 MY 7N Grease cup cap
11 1 805-0412000 JERERT Left linkage
12 1 805-0403000 Al Bucket
13 1 805-0404000 EFF Link JeFF 1.04.3.1
14 1 805-0400004 H AT Right linkage




04.2.1 TAERE2 (380501417 ) WORKING EQUIPMENT 2 (APPLY TO 80501 TYPE)




0431 T1E3EE3

(J& 805014174 ) WORKING EQUIPMENT 3(APPLY TO 80501 TY PE)

NI 5 s 5 B
No. Quantity Code Description Remark
1 805-0404000 AT Link
1 1 805-0404100 EFF A Link body
2 2 805-0404001 Nt Steel bush
3 2 805-0402001 RIS Steel bush




04.3.1

TAEZEE3 (iEFH805014L%! ) WORKING EQUIPMENT 3(APPLY TO 80501 TYPE)




04.41 TAEH:EA4 (GEJH80501LKL7%) WORKING EQUIPMENT 4(APPLY TO 80501 TY PE)

NI 5 s 5 B
No. Quantity Code Description Remark
1 805-0402000 NESE Arm BRUE T
1 1 805-0402100 AT A Arm body Wt
2 6 805-0402001 RIS Steel bush
3 1 801-0400001 VAR 5 Grease cup cap
4 1 M10x1 JB/T7940.2 B I AR Grease cup Zn.D




04.4.1 TAE%E4 (3EHS05014L%! ) WORKING EQUIPMENT 4(APPLY TO 80501 TYPE)




05.1.1 “P&585 Ik R 48 1(&E FH80501417) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 80501 TYPE)
i H &= (AIR=) % i e S
No. Quantity Code Description Remark

1 2 10.8x2.4 NBR-90 1SO OFRY ¥4 11 2% 4 el O sedl ring
2 2 805-0500021 Sk Flange
3 2 810M-0500003 HAEL Square joint
4 1 850-8516000 A UKk Rubber pipe assembly
5 8 M8x20 GB/T5783 Y b i Bolt 8.8-Zn.D
6 14 8 GB/T93 R S Spring washer Zn.D
7 12 8 GB/T97.1 -4 Washer Zn.D
8 1 805-0552000 TR MURY, Rubber pipe assembly
9 1 805-0504000 o e [m] g sk Central slewing joint
10 1 805-0528000 B R Rubber pipe assembly
11 1 805-0527000 TR RO, Rubber pipe assembly
12 2 818V-7500003 &Y Joint bolt
13 4 12 BS/A 12.7x19x1.51SO ZH A s s R Combinatory washer
14 1 805-0557000 R Bk Rubber pipe assembly
15 1 805-0526000 W Ry 22 MRk Flange assembly
16 4 13.8x2.4 NBR-90 I1SO O AG Jie 2% da O sedl ring
17 8 M6x20 GB/T70.1 7N AR B AT S BT Bolt 8.8-Zn.D
18 16 6 GB/T93 RS S Spring washer Zn.D
19 1 805-0524000A W S 22 R Flange assembly
20 1 805-0503000 T2 Gear pump CBT-T314.5-4.5-AFHD
21 2 M10x25 GB/T5783 Y b Bolt 8.8-Zn.D
22 2 805-0556000 TR Bk Rubber pipe assembly
23 2 805-0525002 HHk Bolt joint
24 2 10 BS/A 10.7x16x1.5 1SO 20 5 B B Combinatory washer
25 2 805-0525000A ks Flange
26 8 M6x25 GB/T70.1 NS A R A S T Bolt 8.8-Zn.D
27 1 805-0541000 TR RO, Rubber pipe assembly
28 2 805-0500023 N A 2 sk Bolt joint




05.1.1 “FEH5HBE & 58168 FH805018L %) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 80501 TYPE)

U
R

!

R

R
AR
RN
R
X
RIEA MR

l@m@(/‘ﬂ

-
\V;

[ XD ]
)

1 & ¢

w~

=
7
\V;




05.1.1 P& B & 48138 H 8050141FY) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 80501 TYPE)

TR s K o
No. Quantity Code Description Remark
29 1 805-0514000 TR RO, Rubber pipe assembly
30 2 805-0500019 E ek Square joint
31 3 18x3.55 GB/T3452.1 NBR-90 OFY K iz % &5 Pl O sed ring
32 1 805-0501100 20 W ) (] Multi-change valve
33 4 M8x16 GB/T5783 N S AL Bolt 8.8-Zn.D
34 1 805-0500014 Bk Bolt joint
35 1 805-0519000 3 1R 21 Dropping valve
36 2 M8x40 GB/T70.1 vzl A Bolt 8.8-Zn.D
37 4 14 BS/A 14.7x21x1.51SO 21 A5 B Combinatory washer
38 4 805-0500013 B AL Square joint
39 1 805-0512000 TR RO, Rubber pipe assembly
40 1 830-8500001 3k Screw plug
41 1 805-0511000 TR KR, Rubber pipe assembly
42 1 805-0500024 =l sk Teejoint
43 1 805-0500001 Bk Bolt joint
44 1 805-0500007 Bk Bolt joint
45 1 805-0500006 JERGEZ DS Bolt joint
46 1 805-0500002 Ao el Angle ball joint
47 1 805-0513000 JUR/iEn: Strainer ZLH SP-06x10
48 1 805-0505000 W AE Oil tank 1.05.5.1




05.1.1 “FEH5HBE & 58168 FH805018L %) HYDRAULIC SYSTEM FOR PLATFORM 1(APPLY TO 80501 TYPE)

U
R

!

R

R
AR
RN
R
X
RIEA MR

l@m@(/‘ﬂ

-
\V;

[ XD ]
)

1 & ¢

w~

=
7
\V;




05.2.1 P& B #4218 H 8050141FY) HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 80501 TYPE)

TR s s K o
No. Quantity Code Description Remark
1 8 15x2.65 GB/T3452.1NBR-90 OJEAZ I % ) ] O sedl ring
2 4 805-0500015 Bk Bolt joint
3 1 805-0531000 TR MR, Rubber pipe assembly
4 4 805-0500017 Bl Bolt joint
5 4 805-0500018 Bk Bolt joint
6 1 805-0551000 B B R Rubber pipe assembly
7 1 805-0535000A B B Rubber pipe assembly
8 3 810M-0500002 Bk Square joint
9 8 805-0500011 Bk Bolt joint
10 8 14 BS/A 14.7x21x1.51SO 20 5 B Combinatory washer
11 1 805-0515000 TR RO, Rubber pipe assembly
12 1 805-0547000 i g=#5Y54 Rubber pipe assembly
13 1 805-0546000A TR KR, Rubber pipe assembly
14 1 805-0536000 R Bk Rubber pipe assembly
15 1 805-0515000 ==Y Rubber pipe assembly




05.2.1 “FEHHBUE R S26E FH80501HL %) HYDRAULIC SYSTEM FOR PLATFORM 2(APPLY TO 80501 TYPE)




05.3.1 “F-&35FIME R4 3(3E 8050141 %!) HYDRAULIC SYSTEM FOR PLATFORM 3(APPLY TO 80501 TYPE)
TR s s K o
No. Quantity Code Description Remark
1 4 15x2.65 GB/T3452.1NBR-90 OJEAZ I % ) ] O sedl ring
2 2 805-0500015 Bk Bolt joint
3 1 805-0532000 TR MR, Rubber pipe assembly
4 1 810M-0500002 Bk Square joint
5 2 805-0500009 Bk Bolt joint
6 2 22 BSIA22.7x30x2 ISO 20 A B Combinatory washer
7 1 805-0558000 B B Rubber pipe assembly
8 2 805-0500018 Bk Bolt joint
9 2 805-0500017 sk Bolt joint
10 1 805-0539000 B R Rubber pipe assembly
11 1 805-0543000 TR RO, Rubber pipe assembly
12 2 805-0500008 Hik Bolt joint
13 2 14 BS/A 14.7x21x1.51SO I G B Combinatory washer
14 2 M12x40 GB/T5783 ANk R Bolt 10.9- 5w %
15 1 805-0502000 [EIEZRE v Swing motor
16 1 805-0523000 S BT Boom offset cylinder




S-GB4 U Z 83 GE FH80501HL ) HYDRAULIC SYSTEM FOR PLATFORM 3(APPLY TO 80501 TYPE )

05.3.1




05.4.1 &5 B H R 4e4(1E H 80501414 )HY DRAULIC SY STEM FOR PLATFORM 4(APPLY TO 80501 TYPE)

5 H &= 5 % R %/ IE
No. Quantity Code Description Remark

1 8 15x2.65 GB/T3452.1NBR-90 OJEAZ I % ) ] O sedl ring

2 4 805-0500015 Bk Bolt joint

3 1 805-0500016 [EE2 DS Bolt joint

4 4 805-0500017 3 Bolt joint

5 3 805-0500018 Bk Bolt joint

6 1 801-0500003 Hhesk Bolt joint

7 1 805-0534000 B B Rubber pipe assembly

8 1 801-0507000 TR MURY, Rubber pipe assembly

9 1 805-0500005 bk Bolt joint

10 2 805-0500004 JERLBUN DS Bolt joint

11 1 805-0516000 TR RO, Rubber pipe assembly

12 1 805-0500003 sk Bolt joint




05.4.1 FEHHRE R 5408 FH80501HLA)HYDRAULIC SYSTEM FOR PLATFORM 4(APPLY TO 80501 TYPE)

\/XE/ 3




05.5.1 ¥ 5 4 (6 1118050141 %Y) OIL TANK(APPLY TO 80501 TYPE)
P | B & = 4 i % IF
No. Quantity Code Description Remark
1 1 816-1205300 R YT A Air Cleaner PAF1-0.035-0.55-20L
2 1 12 BS/A 12.7x18x1.5 SO e e n | Combinatory washer
3 1 805-0505001 SUR/EE 7SS Bolt joint
4 1 33 BS/A 33.7x42x2 1SO 1A Combinatory washer
5 1 801-0521200 ] i Oil mark
6 1 805-0505002 e REER Bolck
7 1 805-0505100 AR Oil tank body
8 1 18 BS/A 18.7x27x2 ISO &% B Combinatory washer
9 1 820-0502001 2 e Screw plug




W IR AR Gl 8050141 %)) OIL TANK(APPLY TO 80501 TYPE)

05.5.1




65.1.1  Pff)m e B AR 80 (3% F80501H1 4 )HY DRAULIC SYSTEM FOR ATTACHMENT CIRCUIT (APPLY TO 80501 TY PE)
A= = = % i % IF
No. Quantity Code Description Remark
1 2 805-6500001 2 5 Screw plup
2 6 18 BS/A18.7x27x2 1SO 21 A Conbinatory washer
3 4 M8x20 GB/T5783 VAYiiboy. Lid Bolt 8.8-Zn.D
4 5 8 GB/T93 B H | Spring washer Zn.D
5 4 8 GB/T97.1 Sk Washer Zn.D
6 1 805-6500020 B R Steel pipe assembly
7 1 805-6500030 BN R Steel pipe assembly
8 1 805-6500006 Bk Pipe clamp
9 1 M8x20 GB/T70.1 P F TR S AT Bolt 8.8-Zn.D
10 2 805-6512000 TR BURY, Rubber pipe assembly
11 2 801-0507000 e =Y Rubber pipe assembly
12 4 805-6500005 Bk Bolt joint
13 1 805-6500060 IR B R Valve




65.1.1 [l 258 B W E RS0 (E 8050 ML) HYDRAULIC SYSTEM FOR ATTACHMENT CIRCUIT (APPLY TO 80501 TYPE)




75.0.1 AW R S5 (G5 805018 1) HY DRAULIC SYSTEM FOR CHASSIS(APPLY TO 80501 TYPE)

e B & 5 4 PR % IF
No. Quantity Code Description Remark
1 1 805-7502000 VG R Dozer cylinder assembly
2 1 805-7500006 - RLERIF AR Protective plate
3 4 10 GB/T97.1 S Washer Zn.D
4 4 10 GB/T93 o] Spring washer Zn. D
5 4 M10x30 GB/T5783 INF SRR Bolt 8.8-Zn.D
6 12 [14BS/A14.7x21x1.51S0 A Combinatory washer
7 4 805-0500008 Bk Boltjoint
8 1 805-7523000 R RO, Rubber pipe assembly
9 1 805-7516000 A SURK, Rubber pipe assembly
10 2 805-7500007 BIRE Rubber deeve
11 8 805-0500011 HEk Bolt joint
12 2 805-7511000 =gy Rubber pipe assembly
13 1 805-7512000 TSR SR Rubber pipe assambly
14 1 805-7513000 JREAE Sk Rubber pipe assembly
15 2 805-7500004 ik Teejoint
16 1 805-7519000 TR RO, Rubber pipe assembly
17 1 805-7500013 HEk Bolt joint
18 2 12 BYA12.7x19x1.51SO HEwBEHE Conbinatory washer
19 1 805-0500012 HHEk Bolt joint
20 1 805-7522000 TR B Rubber pipe assembly
21 4 810M-0500002 EHfpesk Squarejoint
2 1 805-7517000 JREAE Sk Rubber pipe assembly
23 1 805-7503000 W BT Adijusted-cylinder assembly
24 1 805-7508000 TR RO, Rubber pipe assembly
25 2 M10x25 GB/T5783 VAViiP N Vis Bolt 8.8-Zn.D
26 2 805-7500008 MRE e Rubber deeve
27 2 805-7500001 HHk Bolt joint
28 8 17.8x2.4 NBR-90 1SO ORI & 4 1 O rubber sedl ring




i % (3 ASSIS(APPLY TO 80501 TYPE)
75.1.1 JEEELERAY B £ 50 (& 8050 1HLE)HYDRAULIC SYSTEM FOR CH (

Kt




43 HE R (385 1805010 L) HY DRAULIC SY STEM FOR CHASSIS(APPLY TO 80501 TYPE)

75.1.1 JiEA
5

FFe H (A7 # i % IF
No. Quantity Code Description Remark
29 4 805-7500002 HEEk Bolt joint
30 2 805-7500009 Bk Screw plug
31 2 805-7501000 AT7EIENL Traveling motor
R 2 15x2.65 NBR-90 GB/T3452.1  |OJt5 4418 O rubber sedl ring
33 2 805-7500012 [EESS Bolt joint
34 2 805-7500011 Bk Squarejoint
35 1 805-7514000 TR Bk, Rubber pipe assembly
36 1 805-7521000 T RO, Rubber pipe assembly




i % (3 ASSIS(APPLY TO 80501 TYPE)
75.1.1 JEEELERAY B £ 50 (& 8050 1HLE)HYDRAULIC SYSTEM FOR CH (

Kt




95.1.1 LAE%EE KM & 40 (3 8050141 %) HY DRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 80501 TYPE)

TR s s K o

No. Quantity Code Description Remark

1 1 805-9501000 G2 AR Bucket cylinder

2 6 14 BS/A14.7x21x1.5 1SO e e n | Conbinatory washer

3 6 805-0500008 JEREZDS Bolt joint

4 1 M6x20 GB/T5783 ANF LA Bolt 8.8-Zn.D

5 5 6 GB/T93 A Spring washer Zn. D

6 5 6 GB/T97.1 SR Washer 7n.D

7 2 805-9500002 S Pipe clamp

8 2 805-9500003 K i Rubber

9 1 805-9502000 ST LR R Arm cylinder

10 4 M6x15 GB/T5783 Vavii DN Y4 Bolt 8.8-Zn.D
11 1 805-9500001 IS a Protective plate

12 1 M8x20 GB/T5783 INFA Sk Bolt 8.8-Zn.D
13 1 8 GB/T93 A A B Spring washer Zn.D
14 1 8 GB/T97.1 S Washer ZnD
15 1 805-9503000 S BT R Ak Boom cylinder

16 1 805-9500010 AR R Protective plate

17 1 10 GB/T97.1 S Washer Zn.D
18 1 10 GB/T93 A B Spring washer Zn.D
19 1 M10x20 GB/T5783 I SK R Bolt 8.8-Zn.D




95.1.1 /%% B MME R SGE FH80501HL %) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 80501 TYPE)

VAR
i
i
L)

ARAR
ARHAR




06.1.1 FRHHLII(E 8050141 %) CONTROL FRAMEWORK (APPLY TO 80501 TY PE)

Fr5 & K 5 4 i %/ IE
No. Quantity Code Description Remark
1 1 805-0610000A UM Mechanical control JETT 1.06.2.1
2 1 805-0600001B HiAR i Latex plate
3 1 805-0650000A A FRR A Plate subassembly
4 1 805-0600004A AT JERAR Right Motherboard
5 1 805-0640000A Je-RE AL Plate subassembly
6 4 M6x12 GB/T5789 ANV L AR Bolt 8.8-Zn.D
7 4 M8x16 GB/T5789 INFAVE 2L TR Bolt 8.8-Zn.D
8 1 805-0620000 SES B B Position grip assembly
9 1 801-0603003 Tk Handle sleeve M10
10 4 M8x20 GB/T5783 NS B Bolt 8.8-Zn.D
11 4 8 GB/T93 i S ] Spring washer Zn.D
12 4 8 GB/T97.1 SEE Washer Zn.D
13 1 805-0630000 JE a7 Seat




EO\HLIE G 8050141 %)) CONTROL FRAMEWORK (APPLY TO 80501 TYPE)

(=]
7~

06.1.1 %




06.2.1 HLAKIEZ (& 118050141 %) MECHANICAL CONTROL FRAMEWORK (APPLY TO 80501 TY PE)

Fr5 & K 5 4 PR %/ IE
No. Quantity Code Description Remark
1 805-0610000A I ERIL Mechanical control
1 1 805-0610010B Hiss Front shell
2 1 805-0611000A 2 BEIR I 1 frame subassembly
3 4 M10x20 GB/T5789 N 22 T RS Bolt 8.8-Zn.D
4 12 M8x12 GB/T5789 N 2L T e A Bolt 8.8-Zn.D
5 1 805-0610100A Nz dE bR fixing plate
6 1 805-0612000A [ A4 2 Adjunct control JETTIL06.3.1
7 1 805-0618000A (LR Deflexion control JETT L06.4.1
8 1 805-0615000A T T Throttle control JEFF .06.5.1
9 1 805-0613000A A U B Locked control JETFT W.06.5.1
10 1 805-0614000 T Armrest
11 2 805-0610001A [y7AbE=S Dust catcher
12 1 805-0616000 YEM R Operation control J&£FF .06.6.1
13 1 805-0617000A AT B Traveling control JETTL06.7.1
14 2 805-0610002A B2 Dust sheet rubber
15 1 805-0610020B 57 Back shell




2 (i& FI80501#L%) MECHANICAL CONTROL FRAMEWORK (APPLY TO 80501 TYPE)

=]
7S

06.2.1 AL




06.3.1 P44 (i /8050141 2) ADJUNCT CONTROL (APPLY TO 80501 TY PE)
A= H &= K 5 % R %
No. Quantity Code Description Remark
1 805-0612000A A R 2 Adjunct control

1 1 805-0612100A e R AL L eft pedal subassembly
2 2 1.2x12 GB/T91 T 4 Cotter pin Zn.D
3 1 10x50 GB/T882 R Pin shaft Zn.D
4 2 830D-0623001 POESS Bush
5 1 805-0612001A i 2 pEl Dust Sleeve
6 1 M8x60 GB/T5783 AN LR Bolt 8.8-Zn.D
7 6 M8 GB/T6170 LIS L) Nut 8-Zn.D
8 2 805-0612003 T 5L 35 Dishing spring
9 1 805-0612200A A Pin shaft subassembly
10 1 M8x50 GB/T5783 AN SRR Bolt 8.8-Zn.D
11 2 M8 GB/T6177.1 AN L TR Nut 8-Zn.D
12 1 805-0612400 B A7 R Plate
13 1 805-0612002B o Spring
14 1 4x18 GB/T882 % Pin shaft Zn.D
15 1 805-0612301A BB Conneeting fork
16 1 801-0601100 HEHk Joint body
17 1 8 GB/T93 i1 S R Spring washer Zn.D
18 1 M8x35 GB/T5783 AN LR Bolt 8.8-Zn.D




06.3.1  FHERY\GE FI80501HL%Y) ADJUNCT CONTROL (APPLY TO 80501 TYPE)

sl




06.4.1 4RI\ (5 H80501H1 %) DEFLEXION CONTROL (APPLY TO 80501 TYPE)

A= H &= K 5 4 il -
No. Quantity Code Description Remark
1 805-0618000A lrEzZE$2N Deflexion control
1 1 805-0618100A A AR ZH AR Right pedal subassembly
2 1 10x55 GB/T882 ih Pin shaft Zn.D
3 2 1.2x12 GB/T91 FF 154 Cotter pin Zn.D
4 1 805-0612001A B 2 el Dust sleeve
5 1 M8x60 GB/T5783 AN Sk Bolt 8.8-Zn.D
6 2 M8 GB/T6177.1 AN L SR Nut 8-Zn.D
7 1 M8x50 GB/T5783 N Sk e Bolt 8.8-Zn.D
8 2 830D-0623001 oA Bush
9 1 805-06182008 Yt Za Pin shaft subassembly
10 1 805-0612002B i 5k Spring
11 1 805-0612301A LY Conneeting fork
12 1 4x18 GB/T882 Yl Pin shaft Zn.D
13 3 M8 GB/T6170 LR A RE Nut 8-Zn.D
14 1 801-0601100 K Joint body
15 1 8 GB/T93 S5t R Spring washer Zn.D
16 1 M8x35 GB/T5783 AN Sk Bolt 8.8-Zn.D




06.4.1 %%\ GE F8050 1417 DEFLEXION CONTROL (APPLY TO 80501 TYPE)

805-0611000A T
bk




06.5.1 4V TE B R RN (G 18050141 78) LOCKED ADJUST THE WIDTH OPERATION & THROTTLE CONTROL (APPLY TO 80501 TY

A= H &= K 5 % il %
No. Quantity Code Description Remark
1 805-0613000A B T DR Locked adjust the width operation | {445 '51~13 (Include No.1~13)
1 3 801-0603003 T3k Handle ball M10
2 1 805-0613001 P el India-rubber ring
3 2 830D-0623001 PR Bush
4 6 6x16 GB/T882 T4 Pin shaft Zn.D
5 2 805-0613004 ERAR Connecting board 11
6 1 805-0613100 TN Adjust the width operation
7 9 1.2x12 GB/T91 FF 4 Cotter pin Zn.D
8 1 805-0613400B T [52 7 bolt sleeve
9 1 805-0613002 EHAR Connecting board |
10 2 805-0613200A B A Bolt sleeve subassembly
11 1 5x26 GB/T879.1 B [ FERY Pin Zn.D
12 1 805-0613003A ok Bt Spring
13 1 805-0613300 B L ocked control
1 805-0615000A HITIER Throttle control U457 '514~20 (Include No.14~20)
14 1 805-0615200A HTMEDRIT Gun plate
15 1 M12 GB/T889.1 BRAE 7S F B SR Nut 8-Zn.D
16 2 805-0615002 TR 5 35 Dishing spring
17 1 805-0615001 JEL k] Washer
18 1 805-0615100A WA A Accelerator lever
19 1 M8x25 GB/T5783 NSk g Bolt 8.8-Zn.D
20 1 M8 GB/T6172.1 N TR R} Nut 8-Zn.D




06.5.1 B P Se B AT T HRNGE FH8050 141! LOCKED ADJUST THE WIDTH OPERATION & THROTTLE CONTROL (APPLY TO 80501 TYPE)




06.6.1 NP4 (3 /118050141 %) OPERATION CONTROL (APPLY TO 80501 TY PE)

Fr5 & (A=) % PR %/ IE
No. Quantity Code Description Remark
1 805-0616000 FYEMVFEZ Operation control
1 4 805-0616110A JERLE SN Joint
2 8 M8 GB/T6170 LIRS AR Nut 8-Zn.D
3 4 805-0616101A VAT Pitman
4 4 801-0601100 K Joint body
5 8 M8x30 GB/T12 SRy 2T AR Bolt 8.8-Zn.D
6 12 M8 GB/T6172.1 N R R Nut 8-Zn.D
7 1 805-0616300A A Ve R Right operation control
8 1 805-0616002 1Tk Right Handle ball
9 1 805-0616001 ZE Tk Left Handle ball
10 1 805-0616200A JEAENL R L eft operation control
11 2 805-0616400A yilERE Gimbal
12 2 5x20 GB/T879.1 g [ A Pin Zn.D




2\ (i& FI80501#L7) OPERATION CONTROL (APPLY TO 80501 TYPE)

PRk #2

06.6.1




06.7.1 47+ #RI\ (3 H1180501H14!) TRAVELING CONTROL (APPLY TO 80501 TY PE)
Fr5 H &= K 5 4 PR -
No. Quantity Code Description Remark
1 805-0617000A FrEHE g Traveling control

1 3 810-0620000A FAh L Handle ball
2 1 805-0617400 T3
3 6 830D-0623001 PR Bush
4 1 805-0617300A AT EER Right traveling control
5 4 M8 GB/T6170 LRY N R BE Nut 8-Zn.D
6 2 805-0617110A HIER K Pitman coupling
7 2 805-0617101 EFEX Conneeting fork
8 4 4x18 GB/T882 A Pin shaft Zn.D
9 4 1.2x12 GB/T91 T 1145 Cotter pin Zn.D
10 1 M6 GB/T6170 175 F R BE Nut 8-Zn.D
11 1 6 GB/T97.1 STk Washer Zn.D
12 1 805-0617600 TRy Ep g Branch sleeve
13 1 M6x40 GB/T5783 VAV (B Y Bolt 8.8-Zn.D
14 2 805-0617501 K Joint body
15 2 8 GB/T93 25 2 ) Spring washer Zn.D
16 2 M8 GB/T6172.1 AN Nut 8-Zn.D
17 1 805-0617502 U AL YES Screw
18 1 805-0617200A TEAT R L eft traveling control




06.7.1

FrEHE - BRI\ GE FIS0S0 ML) TRAVELING CONTROL (APPLY TO 80501 TYPE)

3

L G, !!‘l@

oa
&/
= A
o ; -

©

)



07.1.1  BhfHEL R (& 805011 7)GUARDS AGAINST TURNS THE FRAME ASSEMBLY (APPLY TO 80501 TYPE)
JPe | # # 5 % i #% VE
No. Quantity Code Description Remark
1 805-0730000 5 EH AR S % Guards agait turns the frame assembly
1 1 805-0731000 BB On Guards agaist turns the frame assembly
2 1 805-0733000B TR R Lower Guards agaist turns the frame assembly
3 12 M12x35 GB/T5783 VAV PN Bolt 12.9-Zn.D
4 12 12 GB/T93 SRR Spring washer Zn.D
5 2 805-0732000A AL Pin shaft subassembly £ $5756~10 (Include No.6~10)
6 4 805-0732001 GEEt Pin shaft
7 2 805-0732002 Nz 2y Stedl wire
8 2 805-0732010 B4 Lockpin
9 2 M6x30 GB/T5783 VAV BN Y Bolt
10 2 M6 GB/T6170 1RSI R Nut




07.1.1 By BHAL A (& 8050 1L ) GUARDS AGAINST TURNS THE FRAME ASSEMBLY (APPLY TO 80501 TYPE)




10.1.1 A4 K (35 8050141 %) SEAT FRAME ASSEMBLY (APPLY TO 80501 TY PE)

P % & R = I % E

No. Quantity Code Description Remark
1 4 M6x12 GB/T5783 Vay. BN i Bolt 8.8-Zn.D
2 4 6 GB/T 93 HL S P Spring washer Zn.D
3 1 805-1000003 27 Fixing plate
4 1 805-1040000 B Lock buckle
5 1 858-0901005 75 40 Lock
6 1 853D-0900004 £F Handle
7 1 805-1000004 g Sponge
8 12 [830D-1010001 HRLRET Plastic nail
9 1 805-1030000A JoE BRAA Seat frame body
10 1 805-1000005A TR 43 Sponge
11 3 2.5x20 GB/T91 T 48 Cotter pin Zn.D
12 2 8 GB/T96.1 K| Washer Zn.D
13 1 805-1050000A W Support
14 1 805-1000002A XL Curve plate
15 5 8 GB/T97.1 S 4 Washer Zn.D
16 5 8 GB/T 93 THLE R Spring washer Zn.D
17 5 M8x16 GB/T5783 AV Yia Bolt 8.8-Zn.D
18 1 805-1010001 4 %0 Shaft pin
19 2 M10x25 GB/T5783 AN L A Bolt 8.8-Zn.D
20 2 10 GB/T93 i R Spring washer Zn.D
21 3 10 GB/T97.1 S Washer
22 1 805-1011000 N EE gemel
23 1 805-1012000 g gemel
24 1 805-1000006 5 4% Sponge
25 1 860-1000016 CERRIE S Rubber seal strip 2.56m




JAE R (i 8050141 %Y) SEAT FRAME ASSEMBLY(APPLY TO 80501 TYPE)

10.1.1




1111 [FEEHUR GERI8050141) SLEWING SUPPORT (APPLY TO 80501 TYPE)

FE | B &= (AR 4 i & IE
No. Quantity Code Description Remark
1 32 |M12x60 GB/T5782 Vavi DR ey Bolt 1095w %
2 1 805-1101000 Bz Sewing support




11.1.1

8] 54 WAL (& FH8050 1HLAY) SLEWING SUPPORT (APPLY TO 80501 TYPE)




12.1.1 sh)1 R4S (3@ 118050101 %) DYNAMICAL SYSTEM (APPLY TO 80501 TY PE)
i = (AIR=) 4 7S % E
No. Quantity Code Description Remark
1 1 805-1201000 BEHARG Cooling system 1221
2 1 805-1202000 RS Air inlet system 1231
3 1 805-1204000 HARS Exhaust system W125.1
4 1 805-1206000 sh sl 24 Power output system H12.7.1
5 1 805-1205000 SRS Fuelsupply system ,12.6.1
6 1 805-1208000 Ji A Rear support 7,12.8.1
7 1 805-1200002A Bl Oil pipe
8 1 d20 Q672 XN 22 3K FR 4 Hoop Zn.D
9 2 8 GB/T97.1 S #E Washer Zn.D
10 2 8 GB/T93 i1 S R Spring washer Zn.D
11 2 M8x25 GB/T5783 AN Bolt 8.8-Zn.D
12 1 805-1200003A B3k Bolt joint |1
13 2 18BS/A 18.7x27x2 1SO ZH A 5 Combinatory washer
14 1 805-1200001A E IR Bolt
15 1 805-1210000 Sewh ksl Diesel engine 112.9.1 (YANMAR 2TNV70-PSU)
16 1 805-1207000 HI SO 7K Front support Wi12.8.1
17 1 805-1203000 I RS Throttle control system ,12.4.1
18 1 biip=A Plug M16 (105425-01690Ff A& & HLAC)




)1 R4 (8050141 %Y) DYNAMICAL SYSTEM (APPLY TO 80501 TYPE)

12.1.1

’/’/”’ \\ mﬂ Al Wmll

DX
4.V

v A=\ o Y

A \ e

Y,
>

2SN/ &
e Iﬂ\/ﬁ‘llw/ =y
WNCTERER 7 B\ — ,

\

| = )

N

/S 5

B




1221 AHIARSG (FEH80501 HLAY) COOLING SYSTEM (APPLY TO 80501 TYPE)
5 o= £ 5 E4 PR % I
No. Quantity Code Description Remark
1 805-1201000 BHIRY: Cooling system
1 1 805-1201100 S 2Rk Radiato assembly
2 1 M8x35 GB/T5783 N SL R R Bolt 8.8-Zn.D
3 12 8 GB/T93 A ) Spring washer Zn.D
4 12 8 GB/T97.1 TP Washer Zn.D
5 4 d38 Q672 RN 22 A FA i Hoop Zn.D
6 1 805-1201001 N & Top water pipe
7 1 805-1201003 HEFT Knighthead
8 1 M8x25 GB/T5783 ANk R Bolt 8.8-Zn.D
9 2 805-1201004 e 3 Rubber
10 1 805-1201300A VG ERR Bracket
11 2 M10 GB/T6170 LIRS A RE Nut 8-Zn.D
12 5 M8 GB/T6170 1755 F MR B Nut 8-Zn.D
13 1 805-1201002A TAKE L ower water pipe
14 1 805-1201200 X Fan guide
15 7 M8x20 GB/T5783 AN LR Bolt 8.8-Zn.D
16 3 M8x16 GB/T5783 AV (DY Bolt 8.8-Zn.D
17 1 805-1201007 0z EiakA Fender
18 1 805-1201006A (RN Adiabatic spacer
19 1 830-1201015 11 U Sub water tank
20 1 830-1201014 et Rubber pipe
21 1 805-1201400 7K il S B8 Bracket




B 2% (3G 80501 #LA ) COOLING SYSTEM ( APPLY TO 80501 TYPE)

12.2.1




1231  #R RS (805010 H)AIR INLET SYSTEM(APPLY TO 80501 TYPE)

Fuo| %R 5 % &
No. Quantity Code Description Remark
1 805-1204000 WX R4 Airinlet system

1 1 805-1202005 B Clamp

2 1 805-1202001A ArER Front air inlet pipe

3 1 830H-1202008 g AT Adiabatic diaphragm

4 1 M8x35 GB/T5783 INF Sk g A Bolt 8.8-Zn.D

5 5 8 GB/T93 RS S Spring washer Zn.D

6 5 8 GB/T97.1 SR P Washer Zn.D

7 1 M8 GB/T6170 VRS FHNE R Nut 8-Zn.D

8 1 805-1202100 TSR Air filter bracket

9 3 805-1202003 TH-R i T Clamp

10 1 805-1202002 Ja 1A Back air inlet pipe

11 1 805-1202004A UESCR Air filter bracket

12 4 M8x20 GB/T5783 AN SL R R Bolt 8.8-Zn.D




12.3.1

HE R 45 GE 8050 1HL A ATR INLET SYSTEM(APPLY TO 80501 TYPE)

5 AR FILTER
805-1210030




12.41 YIRS GdE 8050181 TROTTLE CONTROL SYSTEM (APPLY TO 80501 TYPE)
Fr5 H &= K 5 % PR %
No. Quantity Code Description Remark
1 805-1203000 TRE: 2% Throttle control system

1 4 M12x1.5 GB/T6173 AN TN R Nut 8-Zn.D
2 1 805-1203100 R A Tube subassembly
3 2 M8x30 GB/T5783 VAV DR L Bolt 8.8-Zn.D
4 2 8 GB/T93 o R Spring washer Zn.D
5 2 8 GB/T97.1 STk Washer Zn.D
6 1 805-1203001 W Bracket
7 1 2x16 GB/T91 FF 5y Cotter pin Zn.D
8 1 6 GB/T97.1 -4 Washer Zn.D
9 1 M5x10 GB/T29.2 - AN A AR Bolt Zn.D
10 1 860-1209008 0 [ 5 Bowden wire fixer




12.4.1

WITERN RS (3E 8050 ML) TROTTLE CONTROL SYSTEM ( APPLY TO 80501 TYPE )




1251 HAERSG GdEH805018L7% ) EXHAUST SYSTEM (APPLY TO 80501 TYPE)

Fuo| %R 5 % &
No. Quantity Code Description Remark
1 805-1204000 HX 248 Exhaust system
1 1 805-1204100 NENEErINY5 Muffler assembly
2 4 M10x20 GB/T5783 ANF LA Bolt 8.8-Zn.D
3 6 10 GB/T93 LS ] Spring washer Zn.D
4 6 10 GB/T97.1 P Washer Zn.D
5 1 805-1204001 HEX 8 Spacer for exhaust pipe
6 2 M10 GB/T6170 1B FA R B Nut 8-Zn.D
7 2 M10x35 GB/T5783 N SR AL Bolt 8.8-Zn.D




12.5.1 HS &4 (& 8050141 ) EXHAUST SYSTEM ( APPLY TO 80501 TYPE )




126.1 RS GdE 8050117 ) FUEL SUPPLY SYSTEM (APPLY TO 80501 TYPE)

A=) H = (A=) # i &% I
No. Quantity Code Description Remark
1 805-1205000 SIE¥n Fuelsupply system
1 1 801-1205002 T 5 Cover
2 1 801-1205300 BN iR Air vent
3 1 801-1205400 TEM Filter screen
4 1 805-1205100 PRIMAR A Fuel tank
5 2 M10x40 GB/T5783 A S Bolt 8.8-Zn.D
6 6 10 GB/T93 R E ] Spring washer Zn.D
7 6 10 GB/T97.1 SEH ] Washer ZnD
8 1 805-1205003 AT Block
9 4 M10x20 GB/T5783 VAV BN 1 Bolt 8.8-Zn.D
10 1 801-0521003 s Screw plug
11 1 33JB/982 Y £y da Combinatory washer
12 8 d16 JB/T8870 Wi 4E Hoop
13 3 810S-1205001 BeiRi) =T Fuel-intake pipe
14 2 M6x12 GB/T5783 VAY i BN iy Bolt 8.8-Zn.D
15 2 6 GB/T93 R I Spring washer Zn.D
16 2 6 GB/T97.1 PR Washer Zn.D
17 1 860L-1204002 HEmAE Fuel-intake pipe
18 2 M8x25 GB/T5783 IS LA Bolt 8.8-Zn.D
19 3 8 GB/T93 R I Spring washer Zn.D
20 3 8 GB/T97.1 S Washer Zn.D
21 1 805-1205002A AN SR Bracket
2 1 M8x70 GB/T5783 N SRR R Bolt 8.8-Zn.D




PRIMZR S (36 8050181 AY ) FUEL SUPPLY SYSTEM ( APPLY TO 80501 TYPE )

12.6.1

Fuel—filter

13 RikeEg KARHD

>
kAR

i

~
AR
uel

,/,

\
& \

ter Separator

- =N

9 /s Y&
)

= e




12.7.1 #h kit 24 GEHFI80501HL% ) POWER OUTPUT SYSTEM (APPLY TO 80501 TY PE)

Fuo| %R 5 % &
No. Quantity Code Description Remark
1 805-1206000 NIPAE T E Power output system
1 1 805-1206100 jiESEnEs Connector
2 11 10 GB/T97.1 S Washer Zn.D
3 11 10 GB/T93 LS ] Spring washer Zn.D
4 3 M10x25 GB/T5783 INF Sk g A Bolt 8.8-Zn.D
5 1 805-1206001 (SR G ki Connecting disc
6 8 M10x30 GB/T5783 N LR Bolt 8.8-Zn.D




12.7.1 h kB RS (& AH805014L% ) POWER OUTPUT SYSTEM ( APPLY TO 80501 TYPE )




12.81 77k G&EH805014L4 ) SUPPORT (APPLY TO 80501 TYPE)

e | B & (A=) i % T
No. Quantity Code Description Remark

1 8 M10 GB/T6170 [EEVAViL: 38 Nut 8-7Zn.D
2 22 10 GB/T97.1 SR Washer Zn.D
3 1 805-1207100 TR B8 Left front bracket
4 14 10 GB/T93 A T Spring washer Zn.D
5 14  [M10x30 GB/T5783 NI Sk AR Bolt 8.8-Zn.D
6 4 805-1207300 = A Shock absorber
7 1 805-1207200 FHTSE S Right front bracket
8 2 805-1208100 J5 748 Rear support bracket




Y& (& FH8050141L%) ) SUPPORT (APPLY TO 80501 TYPE )

12.8.1

I= v
45N

N

10O

NIt
20

b
LA <
5 /) B _vlq.l

\ { N 3 Y Y
] L RS SN 0‘/’ p
VS R & ) 3

%



1291 ‘REIHLELE GEF80501H17 ) ENGINE SPARE PART (APPLY TO 80501 TYPE)

FE | B R £ 5 % W & I
No. Quantity Code Description Remark
1 1 805-1210001 FLB AL Starting motor 119515-77010
2 1 805-1210002 KL Alternator 129423-77200
3 1 805-1210003 Sz Belt 25132-003500
4 1 805-1210010 WL JETS 7 Oil filter 119305-35160
5 1 805-1210020 LEIh e o Fuel-filter 119802-55801
6 1 805-1210005 7K 4 B e Fuel water separator 129335-55700
7 1 805-1210030 FYERS Air filter 129258-12500(f14 ¥ £:8~9,INCLUDE NO.8~9)
8 1 805-1210031 YR VRS Air filter strainer core 119515-12520
9 1 805-1210032 YR A YE Safety strainer core 119233-12700




KAV (GEFHS0501HLE ) ENGINE SPARE PART ( APPLY TO 80501 TYPE )

12.9.1

5, X &
2 B Y /K =
ST NN
= h/,'/ \

2
=

-

4
B
D




13.1.1  HLA R 3 (GE 8050141 7Y) ELECTRICAL ASSEMBLY (APPLY TO 80501 TY PE)
P o= (A=) % i ®

No. Quantity Code Description Remark
1 1 M12x40 GB/T5783 AN s Bolt 8.8-Zn.D
2 1 12 GB/T93 1 T Spring washer Zn.D
3 1 12 GB/T97.1 S Washer Zn.D
4 1 818P-1303000 R AT HE 2R Lamp bracket
5 1 T0405-02111 TAEAT Work lamp 12V
6 2 M6x12 GB/T818 T F AR SL B ET Screw 8.8-Zn.D
7 2 6 GB/T93 i 2R Spring washer Zn.D
8 2 6 GB/T97.1 S 4 g Washer Zn.D
9 2 T0416-06001 B e N Piece for fixing wire

10 1 805-1310100B FLELR Main wiring harness

11 1 T0411-02102 W R T o Temperature sensor

12 1 805-1300002 Bk Bolt joint

13 1 805-1300003 ok Cushion

14 1 810S-1310300 CERA YN Wiring harness

15 1 T0416-06101 SR/ TRk Diode L=380




13.1.1

HL A BCRE (1 F8050 141 2) ELECTRICAL ASSEMBLY (APPLY TO 80501 TYPE)

Oil Pressure
Sensor




1321  #AH HUR R (GE 80501 1Y) ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 80501 TY PE)

e | B & £ 5 i %
No. Quantity Code Description Remark
1 805-1301000 PRO\FE R Electrical assembly of control box
1 1 T0412-01313 IR & [nstrument 3015T
2 1 805-1301010 T Switch assembly 45 753~5 (Include No.3~5)
3 1 T0401-03201 TAEXTFF R Work lamp Switch
4 1 T0401-03109 EEATETT Stepped Switch
5 2 T0401-03301 372 B A 2 Side Single Frame
6 1 819-1305000 FL A\ 24 % Electrical Horn assembly £8 FF57~10 (Include No.7~10)
7 1 T0416-02102 ST Electrical Horn DL129
8 1 M8x20 GB/T5783 A by Bolt 8.8-Zn.D
9 1 8 GB/T93 | Spring washer Zn.D
10 1 8 GB/T97.1 SR Washer Zn.D
11 1 810H-1300100 FLEh T I MK Switch assembly {5 F512~14 (Include No.12~14)
12 1 810H-1300101 EEN T ek Scutcheon
13 1 810H-1300110 HENFF L i Wiring harness
14 1 T0401-04401 TR TR Start key switch




13.2.1 PR B (& FI8050 1L ) ELECTRICAL ASSEMBLY OF CONTROL BOX(APPLY TO 80501 TYPE)

i

/afia_ﬁf%
/ Switch Assembly \

[ B, |
\ -
N




13.3.1  JRIAS F AR (G T 80501417 )ELECTRICAL ASSEMBLY OF OIL BOX(APPLY TO 80501 TY PE)
75 #H &= 5 4 i %
No. Quantity Code Description Remark
1 805-1302000 PRI AG LK R Electrical assembly of oil box
1 5 M5x12 GB/T818 R S URET Screw 8.8-Zn.D
2 5 5 GB/T93 i1 S ] Spring washer Zn.D
3 5 5 GB/T97.1 S g Washer Zn.D
4 1 T0411-05212 R R Fuel level sensor L=380
5 2 M6 GB/T6170 (VAL b Nut 8-Zn.D
6 5 6 GB/T97.1 P Washer Zn.D
7 1 805-1302020B [ o 4 Stator frame
8 1 805-1302003 ZH Storage battery
9 1 805-1302006 AT ek 1 o ) 4k P 2% Relay
10 11 M4x12 GB/T818 R AL S RAT Screw 8.8-Zn.D
11 1 T0404-03111 TRk i 2% Relay JD191A-12V
12 1 805-1302010B ek Fixing frame
13 1 805-1302004 DU A5 Disaster box
14 1 T0402-02104 15A 15 F 15A Fuse
15 1 T0402-02106 25A LRI A 25A Fuse
16 1 T0402-01105 205 W Fuse box
17 1 T0402-04104 205 s W A DR Fuse 50A
18 3 M6x20 GB/T5783 ANk Bolt 8.8-Zn.D
19 3 6 GB/T93 i1 S SR Spring washer Zn.D
20 1 T0404-02111 10 4k L 2% Relay JD191E-1510
21 1 805-1302005 Zk P R 2 AR Bracket
22 4 T0404-02412 ST ] 44k Relay JD1425B-C




PRIAS B SUEUR(GE FT80501HL ) ELECTRICAL ASSEMBLY OF OIL BOX(APPLY TO 80501 TYPE)

13.3.1




13.4.1 L 22 R (3 1180501418 ) ELECTRICAL ASSEMBLY OF BATTERY (APPLY TO 80501 TY PE)

FF5 #H = i 5 % R E e
No. Quantity Code Description Remark
1 2 M10x20 GB/T5783 AN A Bolt 8.8-Zn.D
2 2 10 GB/T93 i E ] Spring washer Zn.D
3 2 10 GB/T97.1 S Washer Zn.D
4 1 801-1317000 v IE R 2k Positive electrical wire
5 1 801-1316000 MR 357 Negative electrical wire
6 1 805-1300004 & Rt Rk Connection nip for battery
7 1 805-1300001 &t Ak Connection nip for battery
8 2 M8 GB/T6170 LS g i) Nut 8-Zn.D
9 2 8 GB/T97.1 P Washer Zn.D
10 2 8 GB/T93 i ] Spring washer Zn.D




5 HL M 2 B (E S80S0 ML) ELECTRICAL ASSEMBLY OF BATTERY(APPLY TO 80501 TYPE)

13.4.1




13.5.1 HWARRS #4 7 (iE/H805014L%) ELECTRICAL SYSTEM WIRING DIAGRAM (APPLY TO 80501 TYPE)
Boom Lamp Two—speed %&ﬁ]@ﬁjﬂﬁ‘xxﬂﬁ
Switch Travel Switch Start K
sti7s mitss Swich Table Of Color Symbol
forn buton strument 30757 Fax
RHZ\ RHZ\ Tﬁ 8hE 30151 1950 1530 2 Black
A A 228z S99 1950] [1530 /
7 ? ~ Nl i e
1 s ER \
:%J 87,501 15543 TT & Brown
LoJbd] Lol T T n/a6 | Red/Green
) = 47‘; Y 2e = 810H- 1500110 6/% | White/Black
. o= =g = =Ten RATHER
=EE. == ﬂ\ﬁ‘w = o T KT <n Jump-start '
- S s= m% B L L L] ang Haness % éﬁ Pwp‘e Wh\te
8 k/#6  |Purple/Yellow
§/86  |Purple/Red
k/6t  |Brown/White
o 17 W/t k/%  |Brown/Green
g — : 5 Vel
i/t rown/Yellow
B Lamp— == iR .
- i SR ‘Bﬁil o | Thospted Trove k/# |Brown/Blue
- =20 % 0 —==A Con Solenoid Valve . /) B Red
] 3 o /4% [Brown/Kre
SN 12;7 1?} Wi e Battery
Rkt — f : 0 & — A1 kg
Rel — 3 w4 3 W% —C2| |Fuel Pump 4% 4D
clay 3 1}7 ' Starter motor
oz 86 30— 1 4/% -~
MR g D——3 Wi (winding)
W1 R [ S R ¥/ .
Reloy )\ 37 = i
0 Ik T m "
. : H i I
a2 86 4? 1g z/ﬁ ¥i 4 Place 0 Earthing
Relay 30 52 44 4/ ? 4 —O “Bhin
87 b 45 ¥k SOA 2 Place F
i g5 75— (¢ ey ‘ ace Fuse
w8 g 81— 3¢
80513101008
Relay 30 >+— o4 i
w 0|4 %e%a/a> | P
43 00 gb}ié\ ! 4 3 % 46| |16 gum
Relay 30 E\iilg 5/t A 74 gung] | Alternator
HHi 87 744 ﬁ/
WM | i a/f}§ﬁ 2 4—O |B+
S D 4 4/
Relay RO+—3 W/
R/WDA— 46 #/8 ! 1 - e
PR YO— 47 /% Ea == = = - "= Is=
BO+—— 10 & o= aY = - Ex =_ mo
I R
2 it 2T
FHE ki3 kT 1o itk 48 n Zem
Pressure Sensor (BALED Temperature| | Qil Pressure ﬁ(}iﬂ\iw IDJ FSO Solenaid
Starter motor, ensor Sensor
(winding) D?gde




